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Spare Parts List of Varilite VL2500 © 
 

10.9621.0097 STABILIZER, STEPPER, GOBO WHEE 

10.9628.0211 STABILIZER, PAN/TILT  
10.9638.0052 DAM,AIR,   

10.9638.0117 KNOB,KNURLED, BACK CAP/LAMP 

10.9638.0128 BRACKET,IGNITOR CABLE  
10.9638.0130 SPRING,BULB WIRE SHEATH 

10.9638.0164 WASHER,FELT  
10.9638.7017 FRAME, FILTER/GOBO, TRAPEZOID 

10.9660.0110 GOBO CARRIER, SPINNING GOBO WH 

10.9660.0112 SUN GEAR, SPINNING GOBO WHEEL, 

10.9660.0129 SHAFT STOP, ROTATING GOBO WHEE 

10.9660.0130 SHAFT, ROTATING GOBO WHEEL 

10.9660.0132 BRACKET, TENSION DRIVE PULLEY 

10.9660.0144 SPRING GOBO RETAINER, SPINNING 

10.9660.0153 MAGNET, HALL EFFECT SENSOR .07 

10.9660.0211 SPACER, LENS 1-2,  
10.9660.0213 SPACER, LENS 3-4,  
10.9660.0215 SPACER, LENS 4-5,  
10.9660.0216 SUB-BARREL, GROUP 1  
10.9660.0217 SUB-BARREL, GROUP 3  
10.9660.0218 SPACER, LENS 10-11,  
10.9660.0219 SHAFT 1, FOCUS BEARING  
10.9660.0228 RETAINER, LENS 11,  
10.9660.0263 SUPPORT, LENS  
10.9660.0332 PANEL, VENT COVER  
10.9660.0333 FILTER, AIR FRONT COVER 

10.9660.0335 CONTACT,  CONTACT DISCONNECT L 

10.9660.0336 INSULATOR, DISCONNECT - 

10.9661.0649 TIMING PULLEY, 2mm GT, 17 TOOT 

10.9661.1249 POST, TRUSS HOOK  
10.9661.1358 AIR SEAL, DUCT  
10.9661.8640 CODEWHEEL  
10.9667.0313 LENS SUPPORT, CABLE MOUNT 

10.9667.0333 MOUNTING PLATE, FRONT (ROTATIN 

10.9667.0335 LIGHT SHIELD, SPINNING GOBO WH 

10.9667.0336 1/4 TURN MOUNTING BRACKET 

10.9667.0411 LAMP CARRIAGE  
10.9667.0412 LAMP TILT PLATE  
10.9667.0618 TIMING PULLEY, 150 TOOTH 2MM P 

10.9667.0620 EOT FLAG, TILT -VL2201  
10.9667.0621 SPACER, TILT PULLEY  
10.9671.0125 LIGHT SHIELD, COLOR BULKHEAD 

10.9671.0219 LENS SHAFT   
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10.9671.0223 SHAFT COLLET  
10.9671.0313 LENS SUPPORT ARM  
10.9671.0356 SPACER, 100MM LENS  
10.9671.0357 RETAINER, 100MM LENS  
10.9671.0358 HOLDER, 100MM LENS  
10.9671.0421 LENS GASKET  
10.9671.0463 BUSHING, CONVEX LENS SLOTTED 

10.9671.0464 BUSHING, CONVEX LENS DRIVE 

10.9671.0465 PLATE, DRIVE BUSHING  
10.9676.0010 FILTER, TOP HEAD COVER  
10.9676.0019 BLADE, STROBE DIMPLED  
10.9676.0043 BULKHEAD, STROBE  
10.9676.0058 FRAME, UV/IR  
10.9676.0060 COLLAR, STROBE BLADE  
10.9676.0068 AIR DUCT, FRONT FAN  
10.9676.0069 PLATE, MOUNTING STROBE MOTOR 

10.9676.0071 SWIVEL PLATE, LAMP ADJUST, VL2500 

10.9676.0083 BAFFLE, REAR CASTING VENT 

10.9676.0083.02 BAFFLE, REAR CASTING VENT, WHITE 

10.9676.0126 IRIS CRANK, INCREASED STROKE 

10.9676.0141 INSULATOR, THERMAL SWITCH 

10.9676.0156 PULLEY, 80MXL 16 GROOVE ROT GB 

10.9676.0161 HARNESS GUARD, LEFT  
10.9676.0163 HARNESS GUARD, RIGHT  
10.9676.0230.01 SPACER, COLOR WHEEL .123LG 

10.9676.0230.02 SPACER, COLOR WHEEL .043LG 

10.9676.0232 FRONT BULKHEAD, X-FADE COLOR S 

10.9676.0234 AFT BULKHEAD, X-FADE COLOR SYSTEM 

10.9676.0235 BULKHEAD SPACER, COLOR SYSTEM 

10.9676.0238 SPACER 2, COLOR BULKHEAD 

10.9676.0272 BRACKET, SENSOR PCB  
10.9676.0273 HEATSHIELD, COLOR SENSOR 

10.9676.0284 SHAFT, COLOR WHEEL  
10.9676.0286 APERTURE, CYM COLOR SYSTEM 

10.9676.0334 MOUNTING PLATE, AFT, ROTATING GOBO WHEEL 

10.9676.0420 CONVEX LENS BACK CLAMP 

10.9676.0491 FRONT CLAMP, STIPPLE LENS 

10.9676.0646 FAN TRAY, YOKE ARM  
10.9676.0735 HEADTSINK, PAN/TILT DRIVERS 

10.9676.0885 PAD, THERMAL TRANSFER PAN/TILT 

10.9676.1068 AIR DUCT, FRONT FAN WASH 

10.9676.1111 MOTOR BULKHEAD, IRIS/ GOBO 

10.9676.1120 COLOR MOTOR BULKHEAD 

10.9676.1181 BULKHEAD, FIXED COLOR  
10.9676.1235 FAN MOUNT, WASH COLOR ASSY 
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10.9676.1347 FRONT MOUNTING BRACKET 

10.9676.2409 CONCAVE LENS BACK CLAMP 

10.9676.2419 CONCAVE LENS FRONT CLAMP 

10.9676.4124 IRIS / COLOR / GOBO BULKHEAD 

10.9676.4223 ZOOM BARREL, LOWER  
10.9676.4251 SPACER 2, ZOOM LENSES  
10.9676.4252 BUSHING SLEEVE, ZOOM LENSES 

10.9676.4253 BUSHING SLEEVE, EDGE LENSES 

10.9676.4254 SHAFT, ZOOM BEARING  
10.9676.4255 SHAFT, EDGE BEARING  
10.9676.4256 WEAR STRIP, EDGE LENSES 

10.9676.4258 WEAR STRIP, EDGE BARREL 

10.9676.4259 WEAR STRIP, ZOOM BALL PLUNGER 

10.9676.4260 WEAR STRIP BUMPER, EDGE LENSES 

10.9676.4349 SUPPORT RING, OPTICAL  
10.9676.4350 SPACER 1, ZOOM LENS  
10.9676.4355 BRACKET, COVER MOUNTING 

10.9676.7298 PLATE, MOTOR MOUNT  
10.9676.8009 COVER, TOP   

10.9676.8009.02 COVER, TOP, WHITE  
10.9676.8012 COVER, LOWER  
10.9676.8012.02 COVER, LOWER, WHITE  
10.9676.8061 STABILIZER, STROBE  
10.9676.8617 YOKE CROSSMEMBER, HEATSHIELD 

10.9676.8617.02 YOKE CROSSMEMBER, HEATSHIELD, WHITE 

10.9676.8632 COVER, YOKE ARM  
10.9676.8632.02 COVER, YOKE ARM, WHITE 

10.9678.0485 PULLEY, COLOR MOTOR  
10.9678.0491 BUMPER STOP, STROBE TEFLON 

10.9678.0647 CLAMP, PRIMARY REFLECTOR 

10.9678.0749 TIMING PULLEY, 2mm GT 17 TOOTH 

10.9678.0750 TIMING PULLEY, 2mm GT 150 TOOT 

10.9678.0757 STABILIZER, 1.377DIA  
10.9678.0762 BRACKET, STABLIZER  
10.9678.0809 PAN TOGGLE STOP  
10.9678.0820 LANYARD, PAN TUBE  
10.9678.0847 SILICONE FOAM WASHER  
10.9678.0848 WASHER, PAN TEFLON  
10.9678.0852.01 LAYOUT, ENCLOSURE OVERLAY BLK 

10.9678.0852.02 LAYOUT, ENCLOSURE OVERLAY, WHITE 

10.9678.0855 PAN FLAG   

10.9678.0859 BRACKET, INPUT  
10.9678.0865 PLATE, PAN MOTOR MOUNT 

10.9678.0869 BRACKET, LVS  
10.9678.0872 STIFFENER, DISPLAY BOARD 

https://lightspares.com/
https://lightspares.com/contact
https://lightspares.com/


Order your Spare Parts online here -> lightspares.com Worldwide Express Delivery 
Part or number not found? Send us a request! -> Contact us! 

 

 
          Your online store for all stage lighting spare parts https://lightspares.com 
         ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 
  

10.9678.0886 SPACER, PAN BEARING .235"THK 

10.9678.0892 BUSHING, WIRE PROTECTION PAN T 

10.9678.0893 12" AIR SEAL, UPPER ENCLOSURE 

10.9678.0894 6" AIR SEAL, UPPER ENCLOSURE 

10.9678.0896 4.5" AIR SEAL, UPPER ENCLOSURE 

10.9678.1874 700W BALLAST AIR DIST PLENUM 

10.9678.8350 COVER, VENTILATION  
10.9678.8350.02 COVER, VENTILATION, V*L WHITE 

10.9678.8720 CODEWHEEL  
10.9686.0839 TOP COVER   

10.9686.0839.02 COVER, TOP, V*L WHITE  
10.9686.0846 HANDLE, CAST  
10.9686.0846.02 HANDLE, CAST, V*L WHITE 

12.9660.7073 REFLECTOR, VL2500W, ELLIPSOIDAL, SMOOTH 

12.9676.0076 BAFFLE, RIGHT TOP COVER 

12.9676.0076.02 BAFFLE, RIGHT TOP COVER, WHITE 

12.9676.0077 BAFFLE, LEFT TOP COVER  
12.9676.0077.02 BAFFLE, LEFT TOP COVER, WHITE 

12.9676.0085 HOUSING, TILT BEARING MACHINED 

12.9676.0416 LENS, CONVEX ARRAY, MASKED, 107 mm DIA 

12.9676.0418 LENS, CONCAVE ARRAY, MASKED, 107 mm DIA 

12.9676.4224 ZOOM BARREL, UPPER, MACHINED 

12.9676.4248 EDGE BARREL, BOTTOM, MACHINED 

12.9676.5247 EDGE BARREL, TEMPORARY MACHINING 

12.9676.8020 FRONT COVER, MACHINED 

12.9676.8020.02 FRONT COVER, MACHINED, WHITE 

12.9676.8112 BACK CAP, MACHINED  
12.9676.8112.02 BACK CAP, MACHINED, WHITE 

12.9678.0842 AIR DUCT, UPPER ENCLOSURE MODI 

12.9678.0891 PAN TUBE, MACHINED  
12.9686.1236 COVER, MACHINED FRONT 

12.9686.1236.02 MACHINED COVER, FRONT, V*L WHITE 

12.9686.1238 MACHINED COVER, SIDE  
12.9686.1238.02 MACHINED COVER, SIDE, V*L WHITE 

21.9660.0147 ASSY., DRIVE HUB/PULLEY FLANGE 

21.9660.0225 ASSY, SUB-BARREL GROUP 1 

21.9660.0227 ASSY, GROUP-3 SUB BARREL 

22.9660.0374 ASSY,  DRIVE SCREW  
22.9661.1636 FAB ASSY, BRACKET TRUSS HOOK 

22.9671.0469 ASSY,  DRIVE SCREW  
22.9676.0091 ASSY, FAN BULKHEAD  
22.9676.0091.02 ASSY, FAN BULKHEAD, WHITE 

22.9676.0095 ASSY, AIR DUCT REAR FAN 

22.9676.0130 ASSY, REFLECTOR MOUNT 

22.9676.0316 LENS MOUNTING BULKHEAD 
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22.9676.1145 IRIS, 53mm OD CUSTOM  
22.9676.4142 ASSEMBLY, GOBO WHEEL, 12 POSITION FIXED 

22.9676.8110 REAR CASTING ASSEMBLY  
22.9676.8110.02 REAR CASTING ASSEMBLY, WHITE 

22.9676.8605 ASSEMBLY, YOKE STRUCTURE 

22.9676.8605.02 ASSEMBLY, YOKE STRUCTURE, WHITE 

22.9678.0363 PULLEY WITH FLANGE, COLOR WHEEL 

22.9678.0851 ASSY, UPPER ENCLOSURE  
25.9661.1520 CABLE ASSY, CHASSIS TO YOKE GN 

25.9667.0028 CABLE ASSY, YOKE TO HEAD GND 

25.9676.0125 CABLE ASSY, T-STAT COLOR/GOBO 

25.9676.0715 CABLE ASSY, COLOR/FIXED BULKHD 

25.9676.0716 CABLE ASSY, OPTICS/STROBE BULK 

25.9676.0717 CABLE ASSY, STROBE 1  
25.9676.0718 CABLE ASSY, FANS/DISCONNECT 

25.9676.0719 CABLE ASSY, OT SWITHC TO REF 

25.9676.0818 CABLE ASSY, PAN/TILT CONTROL 

25.9676.1715 CABLE ASSY, WASH COLOR/FIX BHD 

25.9676.1716 CABLE ASSY, WASH OPT/STRB BLKH 

25.9678.0810 CABLE ASSY, AC INPUT PIGTAIL 

25.9678.0811 CABLE ASSY, EMI FILTER TO POWE 

25.9678.0812 CABLE ASSY, AC INPUT SPLITTER 

25.9678.0813 CABLE ASSY, DATA I/O LINK 

25.9678.0816 CABLE ASSY, BALLAST TO CONTROL 

25.9678.0821 CABLE ASSY, DC OUTPUT  
25.9678.0829 CABLE ASSY, LAMP SUP TO RELAY 

25.9678.1825 CABLE ASSY, DISPLAY  
28.9676.0100 KIT, VL2500 BALLAST UPGRADE 

28.9676.1001 SPARE PARTS KIT, VL2500  
40.7113.0001 FAN, +24V 80 X 80 X 25MM 32CFM 

40.7113.0002 FAN, +24V  80 X 80 X 25MM  39C 

40.7125.0001 FAN, 24V FAL6F24LH  
40.7140.0001 BLOWER, CENTRIFUGAL 24VDC 9CFM 

40.7146.0002 DC FAN, 3.15X3.15X1 BB LF 24V 

41.9660.7021 REFLECTOR, VL2500S, ELLIPSOIDAL, LUNED 

41.9676.0287 DIFFUSER GLASS, CYM COLOR 

41.9676.0290 GLASS, MAGENTA COLOR WHEEL, VL2500 SPOT & WASH 

41.9676.0291 GLASS, CYAN COLOR WHEEL 

41.9676.0292 GLASS, YELLOW COLOR WHEEL 

41.9676.0293 GLASS, DIMMER WHEEL  
41.9678.0608 FILTER, UVIR, STANDARD  
42.9660.0018 LENS 1, ZOOM OPTICS,  
42.9660.0019 LENS 2, ZOOM OPTICS,  
42.9660.0020 LENS 3, ZOOM OPTICS,  
42.9660.0023 LENS 6, ZOOM OPTICS,  
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42.9660.0024 LENS 7, ZOOM OPTICS,  
42.9660.0025 LENS 8, ZOOM OPTICS,  
42.9660.0026 LENS 9, ZOOM OPTICS,  
42.9660.0027 LENS 10, ZOOM OPTICS,  
42.9660.0028 LENS 11, ZOOM OPTICS,  
42.9660.0029 LENS 4, ZOOM OPTICS,  
42.9660.0030 LENS 5, ZOOM OPTICS,  
42.9671.0411 LENS, CONDENSER 100mm DIAM x 119mm EFL 

42.9671.0490 LENS, FRONT STIPPLE  
44.9660.0262 MOTOR, 1" LINEAR - ZOOM 

44.9660.0375 MOTOR,  1.4" LINEAR  .001" /ST 

44.9676.0116 MOTOR, COLOR/GOBO WHEEL 

44.9676.0117 MOTOR, GOBO ROTATE/INDEX 

44.9676.0118 MOTOR, IRIS  
44.9676.0236 MOTOR, COLOR  
44.9678.0455 COLOR MOTOR  
44.9678.0680 MOTOR, 3 PHASE SIZE 23 HIGH TO 

51-0541 SCRE W 4 X 3/8 PP H/L BL ZINC  
52.6523.0002 CONN, HOUSING  2POS PLUG SHROU 

52.6523.0005 CONN, HOUSING  5POS PLUG SHROU 

52.6524.0002 CONN, HOUSING  2POS RECEPTACLE 

52.6524.0006 CONN, HOUSING  6POS RECEPTACLE 

52.6579.0004 CONN,  4CIR PNL MT SGL ROW W/M 

52.6579.0005 CONN,  5CIR PNL MT SGL ROW W/M 

52.8231.0005 TERM, RING 6 BLUE 16-14 AWG R 

52.8231.0007 TERM, SPADE 6 26-24AWG INS  Y 

52.8245.0001 TERM, RING 10 16-14AWG (REEL) 

52.8250.0001 TERM,  8  RING  10AWG  (LOOSE 

52.8271.0001 FASTON RECEPT, 16-14AWG (REEL) 

52.8271.0005 RECP, FASTON 1/4" 16-14 AWG IN 

52.8295.0002 TERMINAL STRIP, 300V 12AWG 20A 

52.8311.0003 TERM, RING 6 14-16AWG NON-INS 

52.8312.0001 RECP, FASTON 1/4" 18-14 AWG IN 

52.8329.0001 TERM, RING  6 22-16 AWG NON-I 

52.8346.0001 CONTACT, 24-30AWG FEMALE CRIMP 

52.8347.0001 CONTACT, 24-30AWG MALE CRIMP 

52.8371.0001 RECEPT, FASTON 24-20AWG UNISUL 

53.2001.0003 NUT,   10-32 NYLON INSERT 

53.2008.0008 NUT, 8 PUSH  
53.2019.0004 NUT,  3/8-16 X  7/32"THK  HEX 

53.2200.0004 NUT,    4-40 KEPS SS  
53.2200.0006 NUT,    6-32 KEPS SS  
53.2200.0008 NUT,    8-32 KEPS SS  
53.2200.0010 NUT,   10-32 KEPS SS  
53.2201.0010 NUT,   10-32 HEX SS  
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53.2202.0006 NUT,    6-32 HEX SS NYLON INSE 

53.5504.0187 SCREW,  4-40 X   3/16" PPSS 

53.5506.0625 SCREW,  6-32 X   5/8 " PPSS 

53.5536.0500 SCREW,  6-32 X   1/2 " PFSS 

53.5558.0188 SCREW,  8-32 X  .188 " SET SS 

53.5559.0250 SCREW, 6-32 X 1/4" SET CONE PO 

53.5560.0250 SCREW, 8-32 X 1/4" SET CONE PO 

53.5561.0250 SCREW, 6-40X1/4" SET CONE POIN 

53.5604.0375 SCREW,  4-40 X   3/8 " PPSS BL 

53.5638.1250 SCREW, 1/4-28 X 1 1/4"LG CAPTI 

53.5654.0125 SCREW, 2-56X 1/8" PFH W/UNDCUT 

53.5655.0250 SCREW, 6 X 1/4" PPZ PLASTIC 

53.5808.2000 SCREW,   8-32 X 2.00"LG SCSS C 

53.5910.0375 SCREW, 10-32 X 3/8" PPSS TF 

53.6505.0020 BOLT, 1/4-28X  3/4"HX HD GRD 8 

53.6505.0022 BOLT,  3/8-16 X   3/4"LG  CARR 

53.6506.0002 BEARING, TORQUE TUBE W/O SR GR 

53.6513.0044 SCREW, M5 X 10MM STL CUP PT 

53.6515.0001 SCREW, 10-32 X   3/4"  SCB CAP 

53.6517.0001 SCREW,  10-32 X   3/8"LG  PPZ 

53.6519.0001 SCREW,  4-40 X   5/8"  PPZ  VL 

53.6520.0001 SCREW,  4-40 X   3/8"  PPZ  
53.6520.0188 SCREW, 4-40 X 3/16 PFZ UNDCUT 

53.6521.0001 SCREW,  8-32 X   1/2"  PPB  
53.6522.0001 SCREW,  6-32 X   1/4"  PPZ  
53.6522.0004 SCREW,  6-32 X   1/4"  SOC HD 

53.6522.2500 SCREW, 6-32 X 1/4"LG HEX MACH 

53.6523.0013 SCREW,  6-32 X   3/8"LG  PTB 

53.6525.0001 SCREW,  6-32 X   5/16" PPZ 

53.6525.0188 SCREW, 6-32 X 3/16" PPZ SEMS 

53.6526.0001 SCREW,  6-32 X   5/8"  PPZ  
53.6530.0003 RIVET,  1/8"OD POP .313-.375 G 

53.6530.0004 RIVET,  1/8"OD CSK .126-.250" 

53.6530.0006 RIVET,  1/8"OD POP .188-.250GL 

53.6530.0009 RIVET,  1/8"OD POP .126-.187GL 

53.6530.0023 RIVET, 1/8"OD POP .376-.500GRP 

53.6534.0001 RIVET,  3/32"OD POP 3/32GRIP R 

53.6534.0002 RIVET,  3/32"OD POP 3/16 GRIP 

53.6534.0365 RIVET,  3/32"OD POP .365L .126 

53.6539.0001 WASHER, 3/8" SPLIT LOCK 

53.6539.0008 WASHER, 1/4" FLAT SS  
53.6539.0011 SCREW, 10-32 X 2 1/4"  PFBSS U 

53.6539.0012 SCREW, 10-32 X   2"    PFBSS U 

53.6542.0001 SCREW,  6-32 X   5/16" PFB 

53.6543.0001 SCREW,  6-32 X   3/8"  PPB  
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53.6545.0001 SCREW,  8-32 X   3/8"  PPB  
53.6545.0003 SCREW,  8-32 X   3/8"  PFZ (VL 

53.6545.0004 SCREW,  8-32 X   3/8"  PPZ  
53.6545.0007 SCREW,  8-32 X   3/8"  PFB  
53.6546.0001 SCREW,  8-32 X   5/8"  PPB  
53.6546.0002 SCREW,  8-32 X   5/16" PPZ 

53.6551.0001 SCREW,  4-40 X   3/8"  PPB  
53.6553.0008 SCREW,  10-32 X   9/16"LG  PFB 

53.6556.0002 SCREW,  4-40 X   3/4"LG  PPB 

53.6558.0001 SCREW,  6-32 X   3/8"  PPZ  
53.6558.0007 SCREW,  6-32 X   1/4"  PPZ  SEMS 

53.6558.0009 SCREW,  6-32 X  3/8"LG PPZ SEM 

53.6558.0010 SCREW,  6-32 X  1/4"LG PPZ BLA 

53.6558.0015 SCREW, 6-32X3/8"PPB SEMS EXTW 

53.6559.0001 SCREW,  4-40 X   1/4"  PFZ  
53.6559.0002 SCREW,  4-40 X   1/4"  PFB  
53.6571.0003 SCREW,  6-32 X 1 1/2"LG  PPB 

53.6578.0001 SCREW,  4-40 X   1/8 " SET  
53.6587.0001 SCREW,  4-40 X   1/8 " PPZ  
53.6591.0001 SCREW,  6-32 X 1/4" PFZ  
53.6592.0250 SCREW, 4-40 X 1/4" LG PPB SEMS 

53.6596.0001 SCREW,  4-40 X   5/16" PPZ 

53.6597.0001 SCREW,  4-40 X   3/16" PPZ 

53.6598.0187 SCREW,  4-40 X   3/16" PFB 

53.6599.0001 SCREW,  4-40 X   3/8 " PFZ  
53.6605.0004 STUD, 2-56 X 1.0" LG FULL THRE 

53.6607.0001 SCREW,  6-32 X   1/4"  PPB  
53.6608.0003 SCREW,  6-32 X   3/16"LG PPZ ( 

53.6608.0750 SCREW,  6-32 X   3/4"LG  PFB 

53.6609.0001 SCREW,  6-32 X 3/8" PFZ  
53.6610.0003 SCREW,  6-32 X 7/16" PPZ  
53.6611.0001 SCREW,  6-32 X 1/2" PFB  
53.6613.0001 SCREW,  6-32 X 1/2" PPZ  
53.6617.0002 SCREW,  6-32 X 1" PFB  
53.6625.0001 SCREW, 10-32 X 1/2" PPB  
53.6626.0001 SCREW, 10-32 X 1/2" PPZ  
53.6633.0002 SCREW, 4 X 3/8" PFZ SHT METAL 

53.6634.1000 SCREW, 3/8-16X1.00"LG SOC 

53.6653.0502 SCREW, 1/4-20 X   1/2"LG SOC H 

53.6659.0003 SCREW,    2-56 X   3/8"      P 

53.6659.0008 SCREW,    2-56 X   3/16"     P 

53.6659.0012 SCREW 2-56 X 1/8" PPZ  
53.6682.0002 SCREW,  4-40 X 1/4"LG PPZ SEMS 

53.6682.0022 SCREW,  8-32 X  3/8"LG PPZ SEM 

53.6682.0025 SCREW,  8-32 X 5/8"LG PPZ SEMS 
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53.6683.0015 SCREW,  6-32 X  5/8"LG PPB ZIN 

53.6687.0250 SCREW, 4-40 X 1/4"LG FH P TF 

53.6687.0375 SCREW, 8-32 X 3/8 PFZ UNDERCUT 

53.6690.0001 SCREW, 6-32 X 1/4 PPMS NICKELP 

54.1206.0014 RING,  RETAINING  1.375"SHAFT 

54.1206.0015 RING, RETAINING PRESS-ON 1"SHA 

54.1206.0021 RING, RETAINING 1.562"SHAFT 1. 

54.1206.0055 RING, RETAINING, EXT. 1/2" SHAFT, PRESS-ON 

54.1206.0056 RING, RETAINING, EXT., 1/2" SHAFT 

54.1217.0005 KWIK LINK, 2-56 SPRING STEEL 

54.1255.0001 BEARING ASSY,  BLACK FLUSH MOU 

54.1255.0002 BEARING ASSY, FLUSH MOUNT HOUS 

54.1259.0005 BEARING, RADIAL FLANGED .25"ID 

54.2029.0001 BELT, TIMING MXL .080" PITCH 7 

54.2032.0001 BELT, TIMING MXL .080" PITCH 8 

54.2039.0001 BELT, GT TIMING 2MM PITCH 182G 

54.2049.0135 BELT, TIMING MXL .08PTCH 135GV 

54.2055.0001 BELT, TIMING S2M 210GROOVE 9mm 

54.2059.0001 TIMING BELT, MXL PITCH 150 TOO 

55.2110.0002 WASHER,  .400"OD  .260"ID .010 

55.2114.0001 WASHER, 10 LOCK INT TOOTH 

55.2118.0004 WASHER,  .735"OD .395"ID .011" 

55.2118.0005 WASHER,  .735"OD .395"ID .016" 

55.2132.0009 STANDOFF, 1/4"HEX 4-40 1.094"L 

55.2134.0003 PLATE, FLOATING NUT 10-32 

55.2143.0001 STANDOFF, 1/4 "HEX  6-32  1.31 

55.2150.0002 STANDOFF, 1/4"HEX 6-32 1.187"L 

55.2150.0003 STANDOFF, 1/4"HEX 6-32 1.125"L 

55.2178.0001 CABLE ANCHOR MOUNT, 8 SCREW M 

55.2179.0001 CABLE ANCHOR MOUNT, 6 SCREW M 

55.2179.0008 SADDLE, LOCKING TOP MICRO .067 

55.2183.0001 HEATSHRINK,  1/2" BLACK 

55.2186.0001 CABLE TIE, .10"WD 4.00"LG SMAL 

55.2201.0001 SCREW,  4-40 X   5/16" PFB 

55.2203.0001 SCREW,  4-40 X   1/4 " PPZ  
55.2233.0001 RECEPTACLE, 1/4 TURN (VL4) 

55.2233.0003 RETAINER, PUSH-ON TYPE (VL4) 

55.2233.0004 STUD, 1/4 TURN OPR .415L STEEL 

55.2260.0208 SLEEVING, FIBERGLASS 0.208 ID 

55.2261.0001 SLEEVE, NYLON THIN WALL 6 SCR 

55.2267.0001 RUBBER STRIP, SPONGE CLSD CELL 

55.2284.0001 CARD GUIDE, 3"LONG SNAP IN 

55.3301.0003 WASHER, FLAT 2 AN ID.099" X O 

55.3301.0004 WASHER, 4 FLAT SS  
55.3301.0006 WASHER, 6 FLAT SS  
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55.3301.0010 WASHER, 10 FLAT  
55.3303.0002 WASHER, 2 LOCK INT. TOOTH SS 

55.3303.0004 WASHER, 4 LOCK INT.TOOTH SS 

55.3303.0006 WASHER, 6 LOCK INT.TOOTH SS 

55.3500.0001 WASHER, 2 FLAT .312"OD FIBER 

55.6503.0001 WASHER, 8 LOCK INT TOOTH 

55.6504.0001 WASHER, 6 LOCK EXT TOOTH 

55.6506.0009 SPACER, 1/2 "RND  .125 "LG .37 

55.6506.0019 SPACER,  1/2"RND  1.844"LG  .2 

55.6512.0001 WASHER, 4 SPLIT LOCK  
55.6520.0001 WASHER, WAVE SPRING .265"ID .3 

55.6528.0001 WASHER, 6 FLAT ZINC  
55.6532.0004 BRACKET, 6-32 THREADED HOLES ( 

55.6538.0001 WASHER, 6 LOCK INTERNAL TOOTH 

55.6538.0005 WASHER, .250"OD .65"ID .015"TH 

55.6540.0001 WASHER, 10 FLAT BRASS  
55.6541.0002 GROMMET,   1 "ID 1 3/4"OD 1 3/ 

55.6543.0001 GROMMET STRIP, SERRATED .062" 

55.6543.0002 GROMMET STRIP, SERRATED .125" 

55.6549.0001 WASHER, 1/4" SPLIT LOCK 

55.6568.0016 SPRING, EXTSN .125"OD  .500"LG 

55.6568.0017 SPRING, CPRSN .480"OD 1.500"LG 

55.6568.0036 SPRING, CPRSN .360"OD  .690"LG 

55.6568.0048 SPRING, CPRSN .480"OD 1.000"LG 

55.6568.0054 SPRING, EXTSN, 1/2"FL, 1/8" HK 

55.6568.0074 SPRING, CPRSN .420"OD .750"LG 

55.6568.0075 SPRING, EXTSN .375"OD 1.00"LG 

55.6568.0091 SPRING PLUNGER, NYLON BALL NOSE, PUSH FIT, 1/4" 

55.6569.0001 WASHER,  LOCK  2  SPLIT RING 

55.6575.0001 SCREW, 10-32 X 3/4" PPB  
55.6577.0005 STANDOFF, 1/2"HEX 6-32 1.625"L 

55.6579.0005 GROMMET,  3/8"HOLE  3/16"ID 

55.6580.0002 CABLE TIE, .18"WD  8.0"LG 

55.6583.0001 STANDOFF, 1/4 "HEX  6-32   .50 

55.6589.0002 STANDOFF, 1/4 "RND  4-40   .32 

55.6589.0003 STANDOFF, 1/4" RND, M/F 4-40, .606 LG 

55.6595.0004 SPACER, 3/16OD X .171L X 4HOL 

55.6599.0001 WASHER, FLAT BLACK 10  
55.6603.0001 SPRING, SS 4.6/IN. EXTENSION 

55.6612.0023 PIN, GRV  .250"OD   .500"LG ST 

55.6616.0008 STANDOFF, 3/8"HEX 8-32 THRD .5 

55.6621.0001 WASHER, 4 FLAT ZINC  
55.6621.0003 WASHER, 4 .375OD .04THK P ZIN 

55.6658.0009 STANDOFF, 1/4 "HEX  6-32   .75 LG MF 

55.6662.0001 HOLE PLUG, 3/4" BRASS W/BLK OX 
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55.6663.0007 STANDOFF, 3/8RND 1.75"LG 8-32 

55.6669.0016 STANDOFF, 1/4"HEX 6-32 .875LG 

55.6669.0017 STANDOFF, 1/4"HEX 6-32 1.062LG 

55.6677.0001 BUSHING, 1/4" ID, FRELON 

55.6677.0006 WASHER,  .434"OD  .156"ID .062 

55.6677.0033 WASHER, .281"OD .125"ID .032"T 

55.6677.0039 WASHER,  .438"OD  .219"ID  .04 

55.6677.0044 WASHER, .877"OD.170"ID.093"THK 

55.6699.0003 SLEEVING,   1/2"NOM.DIA. POLY 

55.6775.0009 BUSHING, SNAP   .750"ID 1"MT H 

55.6799.0001 SHIM, 1.375"ID 1.875"OD .010TK 

55.6799.0002 SHIM, 1.375"ID1875"OD.005THK 

55.6818.0002 STANDOFF, 45 DEG NYLON 6/6 KUR 

55.6821.0002 STANDOFF, 5/32"RND 2-56 .125"L 

55.7005.0015 ORING, .869"ID .07"W ETHYLN P 

55.9676.0255 WASHER, BELLEVILLE SPRING 

66.4510.0002 RELAY, 20A 250VAC DPDT UL/CSA/ 

67.4018.0001 FERRITE, 26 X 28.5 X 13mm, CYL 

67.4021.0002 FILTER, EMI, CCI, ROHS  
68.9678.0827 CHOKE, COMMON MODE  
69.3177.0151 POWER SUPPLY, 150W +24V/6.3A 

69.9676.0700 ASSY, BALLAST MODULE, 700W ARC 

71.2502.0003 SOCKET, FASSUNG GY9.5 W/584MM 

74.2000.0002 SWITCH, ROCKER, 2 POLE, HIGH CURRENT, BLACK 

S21.9660.0102 ASSY, SENSOR PLANET GEAR - 

S21.9660.0105 ASSY, ROTATING GOBO WHEEL - 

S21.9667.0310 ASSY, MOTOR EDGE  
S21.9667.0311 ASSY, MOTOR ZOOM OPTICS 

S21.9671.0492 ASSY, FRONT LENS  
S21.9676.0023 FRONT COVER ASSEMBLY  
S21.9676.0118 ASSY, IRIS/GOBO MOTOR  
S21.9676.0119 ASSY, COLOR MOTOR  
S21.9676.0139 ASSY, REAR HEAD  
S21.9676.0201 ASSY, COLOR X-FADE COLOR 

S21.9676.0289 ASSY, FRONT BULKHEAD/DIFFUSER 

S21.9676.0290 ASSY, MAGENTA COLOR WHEEL 

S21.9676.0291 ASSY, CYAN COLOR WHEEL 

S21.9676.0292 ASSY, AMBER COLOR WHEEL 

S21.9676.0293 ASSY, DIMMER WHEEL  
S21.9676.0298 ASSY, SENSOR PCB BRACKET 

S21.9676.0600 ASSY, YOKE VL2500CM  
S21.9676.1006 ASSY, FRONT WASH  
S21.9676.1120 BULKHEAD ASSY, COLOR WASH 

S21.9676.1201 COLOR ASSY, X-FADE COLOR WASH 

S21.9676.1236 ASSY, FAN WASH  
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S21.9676.1289 ASSY, FRONT BULKHEAD/APERTURE 

S21.9676.4006 ASSEMBLY, FRONT  
S21.9676.4120 BULKHEAD ASSY, IRIS / GOBO / COLOR 

S21.9676.4145 COLOR FILTER WHEEL  
S21.9676.4146 ASSY, GOBO WHEEL  
S21.9676.4257 ASSY, EDGE BUSHING  
S21.9676.4258 ASSY, ZOOM BUSHING  
S21.9676.4306 ASSY, LENS BARRELS  
S21.9678.0767 ASSY, STABILIZER  
S21.9678.0807 ASSY, PAN PULLEY  
S21.9678.0828 ASSY, DRIVE PULLEY PAN  
S21.9678.0864 ASSY, PAN MOTOR  
S21.9678.0880 ASSY, PAN TUBE  
S21.9678.1254 ASSEMBLY, COVER, VENTILATION 

S21.9678.1254.02 ASSY, COVER, VENTILATION, V*L WHITE 

S22.9638.0129 TETHER, BACKCAP  
S22.9660.0338 ASSY, DISCONNECT LAMP - 

S22.9661.0608 ASSY, DRIVE PULLEY  
S22.9667.0337 ASSY, 1/4 TURN MOUNTING BRACKE 

S22.9667.0602 ASSY, TILT PULLEY 60T 1/5P XL 

S22.9671.0402 100 MM CONDENSER LENS 

S22.9671.0414 ASSY, CONVEX LENS  
S22.9671.0468 ASSY, MOTOR -BEAM SPREADER 

S22.9676.0008 ASSY, TOP COVER  
S22.9676.0011 ASSY, BOTTOM COVER  
S22.9676.0016 ASSY, STROBE  
S22.9676.0018 ASSEMBLY, REFLECTOR  
S22.9676.0086 TILT BEARING HOUSING  
S22.9676.0090 ASSY, FAN   

S22.9676.0115 ASSY, BACK CAP  
S22.9676.0140 ASSY, UV/IR WINDOW  
S22.9676.0152 ASSY, TENSION BRACKET MOTOR WH 

S22.9676.0153 ASSY, TENSION BRACKET MOTOR WH 

S22.9676.0609 ASSY, YOKE FAN  
S22.9676.0610 ASSY, TILT MOTOR  
S22.9676.1018 ASSEMBLY, REFLECTOR WASH 

S22.9676.1090 ASSY, FAN   

S22.9678.0420 PULLEY ASSY, WITH BEARING 

S23.9650.3327 ELEC ASSY, RELAY  
S23.9661.1253 ELEC ASSY, PAN EOT SENSOR 

S23.9678.0686 FAN ASSY, UPPER ENCLOSURE 

S23.9678.0687 ELEC ASSY, PAN EOT SENSOR 

S24.9661.3126 BD ASM SOLID STATE IGNITOR 

S24.9661.9629 BD ASMB SENSOR BOARD  
S24.9664.4895 BD ASMB, DMX INPUT  
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S24.9667.3321 BD ASM SENSOR ROTATING GOBO 

S24.9676.1114 BD ASMB COLOR/GOBO SENSOR 

S24.9676.3299 BD ASM VL2500 COLOR  
S24.9676.3730 BD ASM VL2500 MCB  
S24.9678.3825 BD ASM VL3000 DISPLAY  
S24.9678.9729 ASMB VL3000 PAN & TILT ENCODER 

S25.8007.2212 GND STRAP ASSY, 6 RING 6 RIN 

S25.9661.1514 CABLE ASSY, LVS CHASSIS GND 

S25.9667.0413 CABLE ASSY, GROUND -TILT PLATE 

S25.9676.0030 CABLE ASSY, RELAY TO IGNITOR 

S44.9660.0261 MOTOR, 1.4" LINEAR - FOCUS 

S44.9671.0467 MOTOR ASSY, 1.4" LINEAR 
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